

**CENTRE DE SANTE DE GATINEAU
PHARMACY FORMULARY**

*Acetaminophen 500mg tabs
Albendazole 400mg
*Amoxicillin 500mg tabs
*Atenolol 50mg
Cephalexin 500mg
Chloroquine 150mg
Ciprofloxacin 500mg
Cotrimoxazole (TMP/SMX, Bactrim) single or double strength
Diphenhydramine 25mg or 50mg
Doxycycline 100mg
FeSO₄ (Iron sulfate 200mg or 325mg)
Furosemide 20mg or 40mg
Glipizine 10mg
Glyburide 5mg
Griseofulvin 500mg
*HCTZ 25mg or 50mg
*Ibuprofen 400mg or 600mg
*Lisinopril 10mg or 20mg
Metformin 500mg
Metoclopramide 10mg
Metronidazole 250mg or 500mg
*Multivitamins adults, children and infants
*Omeprazole 20mg
Phenobarbital 50mg
Prednisone 10mg
*Ranitidine 300mg
Salbutamol 4mg

Liquids:

Acetaminophen syrup
Amoxicillin 250mg/5ml suspension
Cotrimoxazole (TMP/SMX, Bactrim) syrup
Diphenhydramine (Benadryl) syrup
Robitussin DM syrup

Topicals:

*Antifungal (clotrimazole) cream
*Muscle rub (Ben-Gay) analgesic
Hydrocortisone cream
Antibiotic ointment
Antibiotic ear drops
Antibiotic eye drops

Note: We can use medications in the same general class as the above (for example, other NSAID's, antihypertensives, antibiotics, etc.)